22 38
39 42
3 & 40 ﬁ/ 43
36 414 44
35 45
21 6
20 y
22
50
48
49
47
34 R yid
49 || 5g}g
33 S "o
26
32
o 27
31 3
25
28 4 24
23
30 98 29 2 21201
18

56
57
4

52

54
556

42

43
44

60

9. °
11 @
1
9 7
8




Generator

G 5500 DM PARTLISTING

NO PART NUMBER DESCRIPTION [QTY[ NO | PART NUMBER | DESCRIPTION [QTY]
1 |HL186FAG3/HL186FAG3E| Diesel Engine 1 38 GB/T818-2000 Screw M5x8 2
2 GBJ/T97.1-2002 Flat washer 10 8 39 HL2500CL-06300 | Fuel tank gap assy | 1
3 GB/T93-1987 Washer 10 8 40 HL2500CL-06301 |Fuel tank gap gasket| 1
4 GB/T6170-2000 Nut M10 8 41 HL170F-10004 Filter cup 1
5 HL4000CL-03100 Front cover 1 42 GB/T5783-2000 Bolt M6x22 8
6 GB/T5789-1986 Bolt M8x28 4 43 GB/T96.1-2002 Flat washer 6 8
7 GB/T5789-1986 Bolt M5x18 6 44 HL178F-01202 Collar 8
8 HL4000CL-03201 Ventilating fan 1 45 HL178F-01201 Shock absorber blocf 8
9 HL4000CL-03202 Diode 2 46 HL2500CL-06100 Fuel tank assy 1
10 HL5500CL-03200 Rotor 1 47 GB/T97.1-2002 Flat washer 6 12
11 HL4000CL-03203 Bearing 1 48 GB/T93-1987 Washer 6 10
12 HL4000CL-03301 Flat washer 10 1 49 GB/T6170-2000 Nut M6 10
13 HL5500CL-03302 Bolt M10x257 1 50 HL170F-10012 Fuel oil return pipe| 1
14 HL5500CL-03400 Stator 1 51 HL170F-10013 Clamp 2
15 HL5500CL-03401 Stator cleading 1 52 HL170F-10300 Filter element assy [ 1
16 HL5500CL-03303 Bolt M6x175 4 53 HL2500CL-06502 |Fuel oil filter gasket| 1
17 HL4000CL-03510 End cover 1 54 HL2500CL-06501 Shim plate 1
18 HL5500CL-03501 Capacitor 1 55 GB/T818-2000 Screw M5x10 3
19 HL2500CL-03502 Wire holder 1 56 HL170F-10405 —uel tank cock gaske| 1
20 GB/T93-1987 Washer 5 12 | 57 HL170F-10400 Fuel tank cock assy| 1
21 GB/T6170-2000 Nut M5 12 | 58 HL170F-10011 Clamp 2
22 GB/T97.1-2002 Flat washer 5 14 | 59 HL170F-10009 Fuel oil pipe 1
23 GB/T5789-1986 Bolt M5x15 4 60 HL4000CL-07100 |Decorative laminate| 1
24 HL4000CL-03610 Bottom cover 1 61 GB/T62-1988 Fly nut M6 2
25 GB/T5789-1986 Bolt M6x16 2 62 HL2500CLE-09101 Battery platen 1
26 GB/T5783-2000 Bolt M10x45 4 63 HL2500CLE-09102 | Battery hanger bolt| 2
27 HL5500CL-04100 Absorber 4 64 HL2500CLE-09300 Battery spacer 1
28 GB/T818-2000 Screw M4x8 2 65 GB/T5789-1986 Bolt M6x12 4
29 HL2500CX-08100 Solenoid 1 66 HL5500CLE-09103 Battery rack 1
30 HL5500CX-08200 Stop cable 1 67 HL2500CLE-09410 PBattery wirel[lblack| 1
31 GB/T97.1-2002 Flat washer 3 4 68 HL2500CLE-09420 | Battery wirelred(1| 1
32 GB/T818-2000 Screw M3x8 4 69 HL170FG-01300B |ow oil pressure alar 1
33 GB/T818-2000 Screw M5x16 4
34 HL5500CL-05000 Control panel 1
35 HL5500CX-01001 Rack 1
36 HL2500CL-06201 Floating beacon gaskel 1
37 HL2500CL-06210 Floating beacon assy| 1




	G5500DM
	G5500DM deler2.pdf
	Sheet1




